4 3 4 2 1
REVISION HISTORY
| REV | ECN DESCRIPTION DRN DATE
I 16.00 - - Preliminary DLM 08/14/14
il E— 16.00 , 3:00

EES

Y - —5.72

I

"’8.00_’5 N .50

3 PLCS
SECTION C-C
MOUNTING HOLES
— .87
44,90
ON INSIDE TORQUE ALL 7/16-20 MTG BOLTS TO  40-50FT/#

= INSIDE &
2 CUTSIDE 13 2 |TBS-8-750 STUD, BALL 5/16 X .750 LG.
8 A 12 | 1 |BS-25-14 SHOCK, GAS 14" - 4" STROKE
% ¢/ 11 | 5 [682440012 NUT, NYLOCK 7/16-20 UNF
2 10 | 3 661440012 WASHER, FLAT 7/16 SAE
g 11.25 9 | 4 [660440012 WASHER, FLAT 7/16 USS
> 8 1 601444022 Screw, HXHD 7/16-20 UNF X 2.50
g 7 | 4 601443222 Screw, HXHD 7/16-20 UNF X 2.00
B - 6 1 |590-058 SEAT BELT ASSY, RETRACTABLE - ALR H
2 5 1 |550113 WASHER, OVAL - FLOOR MTG. - /(=Reu T~ _|
3 4 1 |290-072-16 FOAM, SEAT ASSY ECL-J-16
=) e 3 | 1 [290-071-16 FOAM, BACK ASSY, ECL-J-16 XHB
= ~—1.93 2 1 [190-024-16 ASSY, FRAME - 16" - 3Pt - FLIP
2 1 1 |101-007 BRACKET, ANGLE - UNDERBODY &4
= ITEM| QTY | PART NUMBER DESCRIPTION
o
g
a
3
c
k]
8
S
Q
i

Plotted - 12/9/2016 7:43:41 AM

DETAIL A

>k DENOTES TOP OF VINYL FLOOR, INSIDE CAB
@ . 1.ITEMS 1, 5, 10 & 11 ARE UNDER THE CAB FLOOR
ON INSIDE 2. ITEMS 7, & 8 ARE ON TOP OF CAB FLOOR

PARTS LIST

3 5




